~ Appropriate Technology

Report

WASTEWATER TREATMENT AND EXCRETA DISPOSAL
IN DEVELOPING COUNTRIES

301
80WwWA

Werner Baumann
Hans Jiirgen Karpe

L _v o L - i Do ~_~ liol @ng 521



iB-y- 85
walk v ouwv

pn‘:‘s uo\qjc



Wastewater Treatment and Excreta Disposal
in Developing Countries

Report on a Research Project on behalf of

jonte;

German Appropriate Technology Exchange
Dag-Hammarskjold-Weg 1, 6236 Eschborn

Carried out by

INFU

Institute of Environmental Protection (INFU)

University of Dortmund

P.0.Box 50 05 00, 4600 Dortmund 50 IR e : T -
Federal Republic of Germany LIZRARY, MTIINATIONAL REFERENCE

Head: Prof. Dr. H.-J. Karpe L CITL T T CTING LY WATER SUPPLY |
- i

Divl.~Ing. W. B CANT DA AN i
[...]
The oxidation ditches are wastewater treatment plants similar to the system of
the activated sludge plant with a simultaneous sludge stabilization characteri-
zed by a Tow (0.5 to 1.5 m deep) ditch type form. The outflow of the plant en-
ters a sedimentation tank from which more than 95 per cent of the deposited
sludge is pumped onto drying beds. Owing to the return, a total retention time
of the solid substances of 20 to 30 days is reached. During this period, a
eutrophic sludge is formed which has only to be dehydrated before its re-use.
The design of the plant should be made according to the statements shown in
figure No. 69. The aeration tank is replaced by an oxidation ditch.

The aeration of the effluent is done by one or more rotors. In contrast to the
previously mentioned aerated lagoons the concentration of the solid substances
is much more higher and is about 3,000 to 5,000 mg/l,as a result of the re-
turned sludge.

In figure No. 70 some characteristic data is given for the construction of oxi-
dation ditches.

The quantity of oxygen which is added depends largely on the type of the rotor
and should, therefore, be quoted by the manufacturer. A comparison of this data
for plants in Europe and India demonstrate that the dimensioning criteria can
vary greatly.

Owing to the higher sludge concentration in the oxidation ditch and the higher
rate of reduction, the retention time of the wastewater may be reduced to 0.5

to 1.5 days, as compared to the 2 to 6 days in the aeration tank. The reduction
of the BOD is very high so that an oxygen consumptionof less than 15 mg/1 during
the process under normal operation of the plant can be expected. On the other
hand, however, the reduction of coli bacteria is only 90 to 95 per cent.

109



Aerated Lagoons

( )
PARAMETER INDIA EUROPE
Slugge loading factor 0.1 - 0.3 0.05
(d )
Aeration requirement 1.5- 2.0 2.0

kg0,/kg BOD. applied)
9%/ 5

Excess sludge production 5 -10 25 - 30

(g/hd d)

Area of sludge 0.025 0.35

(mé/nd)

Overall land requirement 0.125 1.2

(m?/hd)

DESIGN CRITERIA FOR OXIDATION |NFU

Fig 70 DITCHES IN EUROPE AND INDIA I  86)

Arrangement of oxidation ditch plants

The oxidation ditch has an almost trapezoidal cross section and is arranged as
an oval ditch system (cf. Fig. 71). ' :

It is advjsab]e to pave or concrete the walls of the ditches and the area around
the aerat1op rotors. In case of very soft soil and with a view to reducing mainte-
nance work it is even advisable to build the whole plant of concrete.

' )

INFLUENT RETURN SLUDGE OVERFLOW SLUDGE

AERATION RCTORE

DARY
CLARIFIER

PROCESS

EFFLUENT
f eFFLUENT WEIR
Fig. gl OXIDATION DITCH INSTALLATION WITH SECONDARY CLARIFIER II(\gf)U

110



Aerated Lagoons

Figure 72 - Oxidation ditch (Plant at the National Environmental
Engineering Institute - NEERI - Nagpur/India)

The rotor is fixed to a crosspiece. The waste water should be discharged
the water in front of the rotor. The water outflow of the ditch is diagonally

opposite to the inlet via a weir.

Final treatment

The water sludge mixture flowing out runs into a settling tank. A relatively
simple design of such a tank is shown 1in Fig. 73.

—" N
E 2" [ ———=
PURIFIED

WATER

SLUDGE
QUTLET

INFU

Fig.73 SEDIMENTATION TANK

m



Aerated Lagoons

Sludge treatment

The excess sludge w1th a solid content of about 1 per cent should be dehydrated
and as far as possible be utilized. Drying beds have proved to be the cheapest
and simplest way of doing this. The wet sludge is carried to permeable ground
where it is dehydrated by evaporation and infiltration.

The decomposition of pathogens is good and the dry sludge can in general be
used as fertilizer on fields after a retention time of 2 to 3 months.

As a basis for tBe dimensioning of the necessary surface for such drying beds,
an area of 2.5 m“ per capita or population equivalent (86) should be taken. It
would, of course, be hyg1en1ca11y more harmless and unobjectionable if the
s]udge tgeatment would be made in a sludge d1gest1on tank at a temperature of
40 to 50° C.

Independent of the kind of sludge treatment it is in any case necessary, especially
from the hygienic point of view, to treat the sludge for the maximum possible
period of time and at the highest practicable temperature (cf. also the section
"Health aspects").

Dimensioning an oxidation ditch (16)

Assuming that for a municipality of 10,000 inhabitants an oxidation ditch has to
be designed where the -wastewater rate averages 80 litres per capita and day and
the BOD5-va1ue averages 40 g per capita per day.

a) The ditch

1. Wastewater flow Q = 80 x 10,000 = 800 m3 per day
2. Influent BOD : Li = 40/80 = 0.5 g/1 = 500 mg/1
3. Sludge loading factor (cf. table 78): = 0.2 per day
4. Concentration of solids in the oxidation ditch S: can be

assumed to be 4 g/1 in order to make a rough calculation
5. Volume of the oxidation ditch v _ = ELX G - 500 13

oX S X

6. Retention time: t = Vox = 15 hours

7. The required oxygen ;R;h]d be as high as twice the total BOD value
R0 . = (2 x 40) x 10,000 = 800 kg per day = 34 kg per hour
2

The right size of the rotor has to be found out from the data given by the
manufacturer.

b) Drying beds

8. According to figure 70, O. 025 m2 per capita have to be quoted for drying
beds, which means 9

Frn = 10,000 x 0.025 = 250 m

TB

12



Aerated Lagoons

- Package plants

In view of increasing the clearness of a plant and of reducing the construction
costs structures for a mechanical and biological treatment are united to a
package plant with a variety of possible combinations. They are characterized
by the 1imited area required and can be delivered as a complete and prefabri-
cated plant. Inaddition to this, they can be connected in series to any num-
ber simplifying a later required extention.

Some of these plants are designed in such a way that they can be removed at a
later date and transported to other sites if the connected residential area is
going to be served by a central sewerage system. The range of employment of
such plants in rural areas of developing countries will in general be limited
to some exceptional cases because the portion of goods to be imported and the
energy requirements are very high. They will probably be lTimited to those ca-
ses where highly loaded wastewaters have to be treated in a very limited floor
space (small-size industries, trade).

The systems mentioned below can only be regarded as examples of a large number
of types.

a) Prefabricated treatment plants

The prefabricated treatment plant (for examples those shown in Figures 74
and 75) run according to the bio-aeration process. By injecting air over
filtering candles a water cylinder is formed which covers the whole width
of the aeration tank. By this the two main prerequisites of the activated
sludge process-sufficient oxygen and an entire mixture of wastewater and
sludge - are met. A certain quantity of wastewater, proportionate to the
quantity at the inlet, is fed from the aerated tank into a secondary settling
tank. The sludge flocks settle and the surplus water runs off into the re-
ceiving watercourse. Any floating sludge which might have been formed is
automatically returned into the aeration tank. These plants are usually pre-
fabricated as steel tanks and delivered as a completely assembled unit.

b) The "Essener Becken"

In a similar principle as the oxidation ditch a circular construction style
is, for example, found in the "Essener Becken',

The aeration phase takes place in the central section, while the outer

ring forms the space for the secondary treatment.In the case of higher
loading rates, it is recommended that a grit chamber precedes the treatment
plant.

In the following diagram one plant model is shown for which all the details
regarding design, dimensions and costs for different loading rates are given
(89). They are dimensioned for the specific quantity of sewage of 150 litres
per inhabitant per day at a load of 60 g of BOD5 per inhabitant ner day of
the domestic wastewater.

The stated costs which vary only insignificantly within Europe

have, according to the manufacturers of these plants, to be multiplied by
certain factors if exported to developing countries, for example because
of political events.

13



14"

INLET PIPE

BAR SCREEN

Fig. 74

SECONDARY PURIFICATION BASIN

EPOXY COATED UNIT

AERATION TANK

OXYGEN DIFFUSER PIPING

FACTORY-BUILT SEWAGE TREATMENT PLANT ("OXIGEST") » II(\E|3;U



GRIT REMOVAL- _ . INFLUENT

_.—-—FINAL CLARIFICATION

-~ AERATION TANK

———— COMPRE SSED-AIR
' PIPE
~EFFLUENT
-

ron
equivalents Unit 1500 2500 5000 7500 10000 15900

dy n! 18.6 22,0 23,8 | 34,60 | 39,60 | 42,00

dy m 13,4 15,8 22,6 | 27.40 | 31,40 | °.50

b m 2.5 7.5 7.5 Ton 3,50 4.00

h n 4,0 4,5 4,5 4,5 4.5 ©,0
:L?cfrt\'fi &V“éjvja md/d 225 375 750 | 1350 oo | 3100
(%Ilrcyw\;veuther Qqw aon RV M 90,6 |16KR.0 wen kj1
infiltration water Qi [ o'/l 115,56 187,5 375 1350 1500 | 3150
storm water flow Qg | m¥/h| 50 43 166 281 375 581
pollution load 8d ka/d 90 150 300 450 600 900
_ Ly " 6,0 7.0 1,0 8.0 10 10
g surface e 12 15 20 25 35 40
£ | _volume m’ 20 4n 5% 0 93 123
Slogl Qw h 0,56 0,48 0.33 | 0.0 | 0.25 | 0,21
o Zé; Qdw h 1,03 0,60 0,61 0,4 C,41 0,35
QE volume m 450 750 150 | #0%0 000 3600
SE I m i1.? T2 72,7 | B9.24 | 90,60 | 97,00
o= surface mé 88 129 176 268 355 435
.2 surface
2| loading for Q m/h n.57 n.64 0,94 1,04 1,06 1,33
- - sw
costs (1980) US$/c| 330 275 230 | 200 175 | 175

(89)

Fig. 75 "ESSENER BECKEN" INFU




Aerated Lagoons

In order to get a rough idea of the orders of magnitude, the specific cost
factors valid for the first months of the year 1980 are given below. They
may vary only slightly among the different exporters.

Cost factors for the export of a package plant (89).

Africa 1.80
Arabia 2.00
Asia 1.75

South America 1.85

Rotating-disc treatment units (a steel construction for 400 to 10,000
population equivalents)

The rotating-disc treatment processes are aerobic systems developed from the
activated sludge and the trickling filter process.

The plants consist in general of a preliminary treatment basin, a biological
phase and a secondary treatment basin (cf. figure 76). The treatment of the
organically polluted wastewater in the bio-phase is carried out by a double
effect: On the one hand it is effected by freely moving microscopic organisms
in-the wastewater sludge (activated sludge) and on the other hand by stationary
microscopic organisms at the surface of the submerged contact aerators. These
absorbe the polluted matter in the wastewater, oxidize them or transform them
during their procreation into new activated substances. The oxygen required
for the metabolism dissolves at the wet surface during the phase of emerging
from the wastewater and can in addition to this be fed into the activated
wastewater through air bubbles.

As soon as the attached growth at the rotating discs has reached a certain
thickness it falls off in small pieces of several square centimetres. The
treated water and the excess sludge contained in it run off into a secondary
treatment tank where the sludge is separated. '

The package plants are also installed in prefabricated steel sheet troughs
and can be combined into units as required for lToads connected later.

The investment costs of a plant for 5,000 population equivalents are about
140 US ¢ per population equivalent (1980) (90).

Should an existing sewage pond system (cf. section 2.2.2) prove to be over-
loaded because connected load is too high, a bio-phase can be combined,as
it is shown in figure 76.

Clarification effect

In this case of normal plant loads (up to about 160 mg/litre) - domestic or
industrial wastewater - decomposition rates of the BOD of 90 per cent are
customary (cf. Fig 77).

116



;
\

//% —<

ANAERGOBIC PRETREATMENT POND

|NFL!9.§$
I

.

ANAEROBIC PRETREATMENT
POND

2 .
RDU OXiDATION POND
2170 Disks
3m
OXIDATION POND
EFFLUENT
U::.-:‘)

ROTATING
DISK
UNIT

LI

r Y
Fig. 76]{ ROTATING DISC UNIT (RDU) with SEWAGE TREATMENT BASINS][ INFU

(30)




Aerated Lagoons

BOD-REMOVAL EFFICICIENCY (%)
0
o

5
L -

5000 10000 5000 20000
: DISK SURFACE AREA F/q[

m? ]
m 3/min

INFU

(90)

Fig.77 BOO-REMOVAL INA ROTATING-DISK UNIT

As it has just been pointed out the availability of energy sources necessary for
the operation of the machinery of activated sludge plants constitutes the first
essential for the application of such plants.

Besides all the difficulties connected to the procurement of the necessary spare
parts, this fact leads to a very limited field of application in rural areas of
the developing countries. They are mainly limited to small size industrial com-
panies with highly loaded organic wastewater and to all those municipalities
which as a result of topographic characteristics (for example mountain regions),
are not in a position to provide large areas for waste stabilization ponds, as
described in Section 2.2.3.

In both cases, however, it might even then not be recommendable,as a well trained
operating staff is essential. The operating costs themselves are very high.

The maximum retention time of the wastewater in an activated sludge tank is 12
hours. During this time not all the pathogens can be killed which on the other
hand means that the outflow of the sewage plant can not directly be used for
irrigation purposes.

The sludge quality depends on the secondary treatment used in each particular case
Fig. 78 the influence of the time and temperature on different pathogenic germs
is shown. |

18

. In



Aerated Lagoons

From this figure it follows that decomposition temperatures of 40° C at a mi-
nimum have to be reached to eliminate the Ascaris eggs, as well.

Plants to which sewage stabilization ponds are connected in series are, from
the technological point of view, easier to design and build up. In this case
the advantages given in section 2.2.3 take effect. In such a system nearly all
pathogens are killed because of the extended retention time which has been
graphically shown as an example for submerged contact aeration plants (cf.

Fig. 76).

Summing up it may be said that more than 90 per cent of the pathogens are removed
from the wastewater in biological sewage plants. The germs contained in the
raw sludge are removed sufficiently with a storage time of 2 to 3 months (91).

Ascaris eggs are found mainly in the raw sludge, because with a settiing time

of 2 hours at a minimum about 70 per cent sediment from the raw wastewater into
the sludge layer. This means that only about 30 per cent of the total number
are discharged into the receiving watercourse and that for a definite elimina-
tion of the ascaris eggs from the sludge an anaerobic digestion has to be con-
nected in series.

i |

b Lol
ENTERIC VIRUSES
s > I
LIv— 3 % S : %
L SALMONELLA SEsicaaniins 2

L LI LN SHIGELLA R
N . 2
% SRS SRy
G i = 2% %;
7 SAFETY ZONE

\‘\\
\\\,
\ Te-Shg-
;eC_ \ Y
\
259C \
ENTAMOEBA HISTOLYTICA |
2°¢ \
-4
- TIME
W
2
2
s
- 4
¥
b3
w
@ x T
= o
2 % o & g
| 3 ES b4 ';-‘I
e 78 INFLUENCE OF TIME AND TEMPERATURE ON INFU
ig SELECTED PATHOGENS IN NIGHT SOIL AND SLUDGE -

19



2.3 §ummary of the technical results

Fig. 80 provides a tabular of the information in the Sections 2.1 and 2.2.

In addition to more hygienic living conditions, the exploitation of new
sources of capital for the rural population constitutes a decisive point
in favour of the propagation of the plants, while the possible of a com-
bination of different technologies also plays an important role. It is ,
for example, possible to use the sludge of septic tanks or bucket Tatrines -
- if properly handled - as the basic raw material for fish cultures or

aquatic plants which could then be re-used as foodstuff or animal fodder.

- B
¥
< Z ; w
2 < wv w O
<ol ] Z = |>
wl|lYlxFlz|u| & < |3
wlslEel<| 2] = &
O |- w P < 14
4 — P~ (o] — o
= Snla |-l - wla
El 5o ol =] vluzl=aA
Sl 8 jluws a X wl<ol>z o
s |22 O lomlol|] 2|V
Fl&lax 2|21 2| b |luc|jox
gl SRl |al ol v]na]<a
PIT LATRINES

COMPOST TOILETS